



UNIVERSAL INSPECTION (UK) LTD

Certificate of Visual Examination and Inspection Report SI 2306 SI 2307

Client:	Blue Manta International Ltd 5 Kirkton Avenue Pitmedden Road Industrial Estate Dyce Aberdeen AB21 0BF	Test House:	Universal Inspection (UK) Ltd Greenwell Road East Tullos Aberdeen AB12 3AX Tel: 01224 894949 Fax: 01224 898844
P.O. No:	30231	Requisition No:	138732
Cert No:	138732/113	Inspection Date:	25/01/2019

Serial no:	Qty	Description	SWL/WLL
BM-SP-3002	01	SPOOLER FRAME TO DNV 2.7-1/BS EN 12079 1.06M x 1.02M x 1.35M WELDED STEEL CONSTRUCTION 4 TOP CORNER LIFTING POINTS TARE WEIGHT: 600 KGS GROSS WEIGHT: 1500 KGS	900 KGS
BM-SP-3002/1	01	FOUR LEG WIRE ROPE SLING ASSEMBLY TO DNV 2.7-1 4 LEGS 1.1M x 19mm DIA F.C. GALV CONNECTED VIA HA25QA QUAD ASSEMBLY	1.5 TONNE 0-45 DEG
02/2-5	04	SAFETY PIN BOW SHACKLES	4.75 TON

Previous Test Details

Unit:	VISUAL	Tested by:	U.I.L	Cert No.	138090/21	Date:	03/08/2018
Sling:	VISUAL	Tested by:	U.I.L	Cert No.	138090/21	Date:	03/08/2018

MPI/DPI Inspection Details

Procedure:	QP09:02	Equipment:	Y6 YOKE	Method:	Continuous
Specification:	AWS D1:1	Media:	White Paint	Inspector:	J. WILLIAMS
Material:	Carbon Steel	Indicator:	Black Ink	Quals:	ASNT II
Items Inspected:	Welded Pad eyes	Quantity:	Four	Results:	Fit For Use

Declaration: I hereby declare that the above information is correct and the equipment has been thoroughly examined in accordance with the appropriate provisions and is free from defects affecting safety.

	COMPLETED BY	APPROVED BY	ACCEPTED BY
ENGINEER	J. WILLIAMS	N. TRAVIS	<i>J. Patterson</i>
SIGNATURE	<i>[Signature]</i>	<i>[Signature]</i>	<i>[Signature]</i>
DATE	25/01/2019	25/01/2019	06/02/2019



UNIVERSAL INSPECTION (UK) LIMITED

GREENWELL ROAD, EAST TULLOS, ABERDEEN AB12 3AX

TELEPHONE: 01224 894949 FAX: 01224 898844

Magnetic Particle Inspection Report

Customer:	BLUE MANTA INTERNATIONAL	Location:	BLUE MANTA YARD
P.O. No:	30231	Report No:	138732/113A
Job No:	138732	Date of Insp:	25/01/2019

Item:	QUAD ASSEMBLY		
Quantity:	ONE	Surface:	AS WELDED
Sling I.D.:	BM-SP-3002/1	Equipment:	Y6 YOKE ELECTROMAGNET
Size:	HA25QA	Serial No:	5561
Drg. No:	N/A	Technique:	CONTINUOUS
Material:	CARBON STEEL	Background:	WHITE CONTRAST
Client:	BLUE MANTA	Exam:	BLACK INK
Procedure:	QP09:02	Flux Ind:	CASTROL STRIP
Specification:	AWS D1:1		

Results:

A 100% MAGNETIC PARTICLE INSPECTION WAS CARRIED OUT ON THE BUTT WELDS AND HEAT AFFECTED ZONES OF THE QUAD ASSEMBLY FITTED TO THE ABOVE NOTED SLING ASSEMBLY

NO EVIDENCE OF SURFACE DEFECTS WERE NOTED AT THE TIME OF INSPECTION

ACCEPTABLE TO SPECIFICATION

Sketch Included: ~~YES~~ / NO

	COMPLETED BY	APPROVED BY	ACCEPTED BY
ENGINEER/TECHNICIAN	J. WILLIAMS	N. TRAVIS	<i>J. Patterson</i>
SIGNATURE	<i>[Signature]</i>	<i>[Signature]</i>	<i>[Signature]</i>
DATE	25/01/2019	25/01/2019	06/04/2019.

